Material Test Report

f Heat Code: cva An Ameri-Forge Group Company

13770 industrial Rd, Houston, TX 77015
® .
Offer 1SO 8001:2000 Certified Sales: (713) 868-4421 Fax: (713) 455-8366
PLESA ANAHUAC Y CIAS PO: 7456 | Sales Order: 72546 Line: 25
SA DE CV AV. VALLE DE LAS ltem Code: 0153812100-0020F IQty Shipped: 3
ALAMEDAS 66-0. tem Desc: FLG 12,00 0150 BL RF
54940 TULTITLAN, EDO, MEX Supplier: cMC Supplier Heat: 3007316

Spec. ASTM A105/A105M-(05) /ASME SA 105/SA 105M- (08a) Section IT Part A
Element  (%wt) Ladle Product” EPCRA_CAS# | Eiement (%wil) Ladle Product EPCRA CASE

C  carbon 0.19 :Cr  chromium 0.11 v 7440-47-3
Mt Manganese 0.89% v 7439-96-5 Mo Molybdenum 0.02
P Phosphorous 0.008 . v vanadium 0.002
8  Ssulphur 0.020 iCb  columbinm 0.003
81 silicen 0.22 iC.E, 0.39
Cu  Gopper .20 ¥ 7440-50-8 CuNiCrMo 0.40
Ni  Nickel 0.07 v 7440-02-0 icrMo 0.22
Mechanical Testing : Other
Test Lab AFG i MILL CMC-TEXAS
Test Bar Size Test Plece ! MHC 3007316
HBW ) 156 ~ 156 i
Elg (%) 34.0
RA (%) 60.0
Tensile Specimen Size (in} . 495
Tensile {ksi) 75.1 :
Yield (kai) 14.9 : e e e
Gauge Length 2 P R ‘\
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Product compliant with NACE MRO175, latest edition and Jimensiona to BSME BL6.5 _

Product compliant with ang meets all requirements of ASTM AlQS5/ASME.-SA10S5, -latest &dition. :

No Weld repair performed. Chemical Analysis results shown ape "‘aE’fﬁéTf"Fdrgings are capable of passing
hydrostatic test compatible with the appropriate rating. Elongation taken from & round specimen. All material
supplied under this order is certified to be free of mercury contamination and no mercury bearing equipment was
used in manufacturing, fabrication or testing. Yield strength was determined using the 0.2% offset method.

Certification No.: 176996 ,
Certification Date:  1/22/2010 ALl

Thia teport Is issued In compliance with the requirements of EN10204 3.1 / 150 10474 3.1.6 Nicholas Tepovich - Metallurgic Lab Manager



